
PARTS CATALOG
Paper Folding Unit-D1
Feb 3 2006





PREFACE

This Parts Catalog contains listings of parts used

Diagrams are provided with the listings to aid the service technician in identifying clearly, the

item to be orderd.

Whenever ordering parts, consult this Parts Catalog for all of the information pertaining to each

item. Be sure to include, in the Parts Request, the full item description, the item part number,

and the quantity.

COPYRIGHT (C) 1999 CANON INC.

Use of this manual should be 
strictly supervised to avoid 

disclosure of confidential 

information.





Contents
NUMERICAL INDEX

Paper Folding Unit-D1 ........................................................................1-1

Paper Folding Unit-D1

QA ASSEMBLY LOCATION DIAGRAM ......................................2-1
Q01 ATTACHMENT PARTS 1 ......................................................2-2
Q02 ATTACHMENT PARTS 2 ......................................................2-4
Q03 ATTACHMENT PARTS 3 ......................................................2-8
Q10 UPPER COVER ASSEMBLY ..............................................2-10
Q11 INTERNAL COMPONENTS 1 .............................................2-12
Q12 INTERNAL COMPONENTS 2 .............................................2-15
Q13 INTERNAL COMPONENTS 3 .............................................2-18
Q20 FOLDER MOTOR ASSEMBLY ............................................2-21
Q21 COUPLING ASSEMBLY ......................................................2-22
Q31 RIGHT GUIDE ASSEMBLY .................................................2-24
Q32 RIGHT INNER GUIDE ASSEMBLY .....................................2-27
Q33 LEFT GUIDE ASSEMBLY ...................................................2-28
Q34 LEFT INNER GUIDE ASSEMBLY .......................................2-31
Q35 FEED UPPER GUIDE ASSEMBLY .....................................2-33
Q36 INNER RIGHT GUIDE ASSEMBLY .....................................2-35
Q37 LOWER LEFT GUIDE ASSEMBLY .....................................2-36





NUMERICAL INDEX
Paper Folding Unit-D1
PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

&

KEY NO. KEY NO. KEY NO

FA1-4842-030 Q31 - 1
FA2-5970-040 Q13 - 5
FA3-7418-000 Q31 - 2
FA3-7418-000 Q32 - 1
FA3-7419-000 Q31 - 3
FA3-7419-000 Q32 - 2
FA3-7419-000 Q35 - 2
FA4-2275-020 Q12 - 24
FA4-2281-000 Q13 - 10
FA4-2285-000 Q11 - 11
FA4-2286-020 Q11 - 12
FA4-2287-020 Q11 - 13
FA4-2290-000 Q13 - 21
FA4-2313-000 Q11 - 17
FA4-2317-000 Q34 - 2
FA4-2332-000 Q11 - 18
FA4-2332-000 Q12 - 20
FA4-2332-000 Q13 - 14
FA4-2332-000 Q33 - 14
FA4-2336-020 Q33 - 1
FA4-2340-000 Q31 - 26
FA4-2348-020 Q34 - 8
FA4-2349-000 Q34 - 9
FA4-2350-000 Q34 - 10
FA4-2352-000 Q34 - 12
FA4-2353-000 Q34 - 11
FA4-2354-000 Q34 - 15
FA4-2355-000 Q34 - 13
FA4-2356-000 Q34 - 14
FA4-2362-020 Q13 - 22
FA4-2371-000 Q33 - 7
FA4-6702-020 Q01 - 6
FA4-6702-020 Q12 - 38
FA4-6702-020 Q33 - 26
FA5-5377-000 Q20 - 1
FA6-0838-000 Q11 - 29
FA6-8230-000 Q21 - 1
FA6-8304-000 Q21 - 2
FB3-0123-030 Q02 - 22
FB4-8245-040 Q02 - 1
FB4-8246-050 Q02 - 29
FB4-8299-000 Q03 - 2
FB4-8300-000 Q03 - 1
FB4-8301-000 Q03 - 3
FB4-8308-000 Q03 - 12
FB4-8326-000 Q03 - 11
FB4-8327-000 Q03 - 4
FB4-8330-000 Q03 - 9
FB4-8331-000 Q03 - 5
FB4-8335-000 Q03 - 6
FB4-8722-000 Q01 - 3
FB4-8736-020 Q01 - 2

FB4-8737-020 Q01 - 7
FB4-8738-020 Q01 - 10
FB4-8755-020 Q01 - 1
FB4-8756-030 Q12 - 6
FB4-8758-030 Q12 - 1
FB4-8766-000 Q31 - 4
FB4-8771-020 Q33 - 3
FB4-8776-020 Q12 - 7
FB4-8784-020 Q31 - 8
FB4-8785-030 Q11 - 2
FB4-8786-000 Q31 - 33
FB4-8791-000 Q02 - 9
FB4-8791-000 Q12 - 8
FB4-8793-020 Q12 - 4
FB4-8796-020 Q33 - 4
FB4-8797-020 Q33 - 5
FB4-8798-000 Q33 - 6
FB4-8804-020 Q02 - 3
FB4-8962-020 Q01 - 4
FB4-8967-000 Q33 - 30
FB4-8968-020 Q13 - 26
FB4-8977-000 Q35 - 1
FB4-8978-020 Q10 - 2
FB4-8978-020 Q35 - 4
FB4-8984-020 Q10 - 3
FB5-9184-000 Q12 - 42
FB5-9184-000 Q35 - 5
FB5-9206-020 Q31 - 31
FB5-9214-020 Q02 - 20
FB5-9217-030 Q13 - 3
FB5-9222-020 Q31 - 5
FB5-9223-020 Q33 - 2
FB5-9229-000 Q31 - 34
FB5-9270-020 Q11 - 10
FB5-9271-000 Q31 - 27
FB5-9271-000 Q33 - 27
FB5-9272-000 Q33 - 28
FB5-9275-020 Q31 - 14
FB5-9275-020 Q32 - 3
FB5-9275-020 Q33 - 12
FB5-9275-020 Q36 - 5
FB5-9277-000 Q12 - 5
FB5-9281-020 Q31 - 9
FB5-9282-020 Q11 - 5
FC2-1249-000 Q31 - 15
FC2-1249-000 Q32 - 4
FC2-1249-000 Q36 - 2
FC2-1250-000 Q34 - 1
FC2-4248-030 Q13 - 7
FC2-4261-000 Q02 - 19
FC2-4262-000 Q02 - 4
FC2-4264-020 Q02 - 16

FC2-4268-010 Q12 - 22
FC2-4269-000 Q31 - 6
FC2-4277-020 Q02 - 7
FC2-4278-030 Q02 - 5
FC2-4279-020 Q02 - 6
FC2-4282-020 Q31 - 7
FC2-4284-040 Q13 - 6
FC2-4291-020 Q10 - 4
FC2-4295-020 Q31 - 10
FC2-4302-020 Q11 - 3
FC2-4309-020 Q10 - 5
FC2-4310-000 Q33 - 9
FC2-4333-000 Q31 - 11
FC2-4333-000 Q33 - 11
FC2-4343-000 Q10 - 13
FC2-4344-000 Q10 - 14
FC2-4345-000 Q10 - 15
FC2-4347-020 Q02 - 2
FC2-4354-020 Q11 - 14
FC2-4358-030 Q02 - 23
FC2-5100-000 Q12 - 2
FC2-5100-000 Q35 - 3
FC2-6542-020 Q31 - 28
FC2-6544-000 Q01 - 8
FC2-6548-000 Q12 - 21
FC2-6548-000 Q13 - 25
FC6-5932-000 Q02 - 10
FC6-5976-000 Q01 - 5
FC6-5982-000 Q11 - 6
FC6-5983-000 Q11 - 16
FC6-5984-000 Q11 - 24
FC6-5986-000 Q10 - 6
FC6-5987-000 Q11 - 25
FC6-5988-000 Q11 - 26
FC6-5989-000 Q10 - 1
FC6-5990-000 Q12 - 3
FC6-5992-000 Q33 - 10
FC6-6006-000 Q13 - 18
FC6-6007-000 Q13 - 19
FC6-6008-000 Q13 - 20
FC6-6009-000 Q13 - 9
FC6-6010-000 Q31 - 25
FC6-6010-000 Q33 - 13
FC6-6013-000 Q12 - 40
FC6-6043-000 Q31 - 35
FC6-6043-000 Q33 - 32
FC6-6177-000 Q02 - 32
FC6-6186-000 Q21 - 14
FC6-6205-000 Q21 - 13
FC7-1686-000 Q11 - 28
FE9-0089-000 Q33 - 15
FF1-6572-000 Q13 - 1
1-1



PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

&

NUMERICAL INDEX
Paper Folding Unit-D1
KEY NO. KEY NO. KEY NO

FF1-6573-000 Q13 - 2
FF3-1637-000 Q01 - 9
FF3-1638-000 Q11 - 8
FF3-1642-020 Q12 - 10
FF3-2308-000 Q11 - 23
FF3-2309-000 Q11 - 1
FF5-8463-030 Q01 - 18
FF5-8464-000 Q01 - 19
FF5-8481-000 Q01 - 11
FF5-8562-000 Q12 - 17
FF5-8563-000 Q12 - 27
FF5-8571-000 Q12 - 29
FF5-8573-000 Q12 - 16
FF6-1170-000 Q12 - 32
FF6-1171-000 Q34 - 4
FF6-1232-000 Q13 - 4
FF6-1233-000 Q12 - 23
FF6-1236-000 Q12 - 25
FF6-1236-000 Q13 - 12
FF6-1237-000 Q20 - 3
FG2-7911-000 Q33 - 25
FG2-7912-000 Q37 - 1
FG6-7574-000 Q20 -
FG6-7991-000 Q34 - 16
FH7-5876-020 Q03 - 10
FK2-0149-000 Q02 - 14
FK2-0149-000 Q10 - 10
FK2-0149-000 Q31 - 22
FK2-0149-000 Q32 - 5
FK2-0149-000 Q33 - 22
FK2-0149-000 Q36 - 1
FL2-3616-000 Q02 - 21
FL2-3617-000 Q02 - 11
FL2-3618-000 Q31 - 13
FL2-3621-000 Q21 - 5
FL2-3635-000 Q02 - 33
FL2-3643-000 Q33 - 8
FM2-5715-000 Q12 - 43
FM2-5789-000 Q02 - 24
FM2-5790-000 Q12 - 39
FM2-5792-000 Q37 - 2
FM2-5793-000 Q33 - 23
FM2-5794-000 Q34 - 5
FM2-6399-000 Q32 -
FM2-6411-000 Q37 -
FM2-6413-000 Q36 - 3
FM2-6414-000 Q31 - 12
FM2-6415-000 Q32 - 6
FM2-6416-000 Q10 - 11
FM2-6417-000 Q13 - 8
FM2-6493-000 Q37 - 4
FM2-6494-000 Q31 -

FM2-6497-000 Q33 -
FM2-6498-000 Q34 -
FM2-6499-000 Q35 -
FM2-6501-000 Q36 -
FM2-6502-000 Q36 - 4
FM2-6503-000 Q13 - 24
FM2-6504-000 Q10 -
FM2-6507-000 Q21 -
FM2-6511-000 Q34 - 3
FS1-1187-000 Q12 - 37
FS1-1187-000 Q31 - 16
FS1-1187-000 Q33 - 17
FS1-1213-000 Q31 - 17
FS1-1213-000 Q33 - 18
FS1-1376-000 Q12 - 30
FS1-1433-000 Q12 - 31
FS1-1435-000 Q31 - 18
FS1-1435-000 Q33 - 19
FS1-1451-030 Q02 - 12
FS1-3159-000 Q11 - 19
FS1-3159-000 Q12 - 18
FS1-3159-000 Q13 - 15
FS1-3162-000 Q11 - 22
FS1-3163-000 Q12 - 11
FS1-9076-020 Q13 - 23
FS1-9076-020 Q31 - 19
FS1-9078-020 Q10 - 7
FS2-0386-000 Q31 - 21
FS2-0386-000 Q33 - 20
FS2-0387-000 Q12 - 13
FS2-0388-000 Q11 - 20
FS2-0388-000 Q12 - 19
FS2-0388-000 Q13 - 16
FS2-1542-000 Q02 - 13
FS2-2264-000 Q34 - 7
FS2-2265-000 Q34 - 6
FS2-3470-000 Q21 - 6
FS2-3745-000 Q21 - 7
FS2-3819-000 Q20 - 2
FS2-6438-000 Q12 - 26
FS2-6438-000 Q13 - 13
FS2-6466-000 Q01 - 12
FS2-6559-000 Q01 - 13
FS2-6560-000 Q12 - 14
FS2-6561-000 Q21 - 8
FS3-0641-000 Q21 - 9
FS4-0434-000 Q12 - 36
FS4-0434-000 Q31 - 20
FS4-2168-000 Q21 - 3
FS4-2463-000 Q10 - 8
FS4-2465-000 Q31 - 23
FS4-2465-000 Q33 - 21

FS5-3580-000 Q01 - 20
FS5-3794-000 Q01 - 14
FS5-6324-000 Q11 - 21
FS5-6324-000 Q13 - 17
FS5-6488-000 Q21 - 15
FS5-9213-020 Q12 - 15
FS5-9216-020 Q02 - 25
FS7-0390-000 Q12 - 41
FS7-0391-000 Q33 - 16
FS7-2137-000 Q12 - 33
FS7-2138-000 Q21 - 4
FS7-2641-000 Q31 - 29
FS7-2642-000 Q02 - 15
FS7-2644-030 Q11 - 4
FS9-0064-000 Q02 - 17
FS9-0065-000 Q02 - 35
FU3-0010-000 Q11 - 15
FU3-0013-000 Q11 - 27
FU5-8946-000 Q35 - 7
FU5-8947-000 Q02 - 30
FU5-8948-000 Q31 - 36
FU5-8949-000 Q33 - 31
FU5-8950-000 Q35 - 6
FU5-8951-000 Q02 - 31
FU6-2309-000 Q01 - 17
NPN Q01 -
NPN Q02 -
NPN Q03 -
NPN Q11 -
NPN Q12 -
NPN Q13 -
RA1-2483-000 Q12 - 28
RS5-9057-000 Q01 - 15
VS1-7177-003 Q10 - 12
VS1-7177-003 Q13 - 11
VS1-7177-004 Q13 - 27
VS1-7177-006 Q37 - 3
VS1-7440-003 Q03 - 8
WC4-5250-000 Q02 - 26
WC4-5251-000 Q10 - 9
XA9-0192-000 Q13 - 30
XA9-0265-000 Q13 - 29
XA9-0687-000 Q02 - 28
XA9-0732-000 Q01 - 21
XA9-0854-000 Q02 - 8
XA9-0892-000 Q02 - 27
XA9-0949-000 Q01 - 22
XA9-1450-000 Q02 - 34
XA9-1450-000 Q11 - 30
XA9-1450-000 Q12 - 44
XA9-1450-000 Q13 - 28
XA9-1469-000 Q03 - 7
1-2



PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

& PARTS NUMBER
FIGURE

&

NUMERICAL INDEX
Paper Folding Unit-D1
KEY NO. KEY NO. KEY NO

XB1-1403-005 Q11 - 511
XB1-1403-506 Q11 - 512
XB1-2300-409 Q03 - 504
XB1-2300-409 Q34 - 501
XB1-2300-606 Q31 - 501
XB1-2300-606 Q33 - 504
XB1-2300-609 Q11 - 509
XB1-2300-609 Q31 - 509
XB1-2300-609 Q33 - 501
XB1-2300-609 Q34 - 502
XB1-2301-209 Q10 - 501
XB1-2400-606 Q13 - 506
XB1-2400-607 Q01 - 501
XB1-2400-607 Q02 - 505
XB1-2400-609 Q02 - 507
XB1-2400-609 Q20 - 501
XB1-2401-609 Q11 - 510
XB2-8300-607 Q01 - 502
XB3-6400-805 Q01 - 505
XB3-6401-205 Q01 - 504
XB4-5400-809 Q03 - 505
XB4-7300-609 Q34 - 507
XB6-2400-609 Q02 - 501
XB6-7300-409 Q12 - 504
XB6-7300-609 Q10 - 502
XB6-7300-609 Q31 - 502
XB6-7300-609 Q33 - 508
XB6-7300-609 Q35 - 502
XB6-7400-609 Q02 - 502
XB6-7400-609 Q10 - 503
XB6-7400-609 Q11 - 513
XB6-7400-609 Q12 - 507
XB6-7400-609 Q21 - 501
XB6-7400-609 Q31 - 503
XB6-7400-609 Q32 - 501
XB6-7400-609 Q33 - 502
XB6-7400-609 Q34 - 506
XB6-7400-609 Q35 - 501
XB6-7400-609 Q36 - 501
XB6-7400-609 Q37 - 501
XB6-7400-809 Q02 - 506
XB6-7401-009 Q02 - 503
XB6-7500-609 Q11 - 506
XB7-2100-409 Q11 - 507
XD1-1103-132 Q31 - 510
XD1-1103-132 Q32 - 503
XD1-1103-132 Q35 - 503
XD1-1106-226 Q33 - 506
XD1-1106-235 Q11 - 501
XD1-1106-235 Q13 - 501
XD1-1108-225 Q11 - 505
XD1-4200-402 Q13 - 505

XD2-1100-242 Q34 - 503
XD2-1100-322 Q03 - 501
XD2-1100-322 Q12 - 506
XD2-1100-402 Q11 - 502
XD2-1100-402 Q13 - 502
XD2-1100-502 Q10 - 504
XD2-1100-502 Q11 - 503
XD2-1100-502 Q12 - 501
XD2-1100-502 Q13 - 504
XD2-1100-502 Q21 - 502
XD2-1100-502 Q31 - 504
XD2-1100-502 Q33 - 503
XD2-1100-502 Q34 - 504
XD2-1100-642 Q01 - 503
XD2-1100-642 Q02 - 504
XD2-1100-642 Q10 - 505
XD2-1100-642 Q11 - 514
XD2-1100-642 Q12 - 505
XD2-1100-642 Q20 - 502
XD2-1100-642 Q21 - 503
XD2-1100-642 Q31 - 505
XD2-2100-202 Q31 - 506
XD2-2100-202 Q32 - 502
XD2-2100-202 Q33 - 507
XD2-2100-202 Q36 - 502
XD2-2100-302 Q34 - 505
XD2-3100-152 Q11 - 504
XD3-1160-162 Q03 - 502
XD3-1300-162 Q03 - 503
XD3-2200-082 Q21 - 506
XD3-2200-122 Q12 - 502
XD3-2200-122 Q31 - 507
XD3-2200-122 Q33 - 505
XD3-2200-142 Q12 - 503
XD3-2200-142 Q31 - 508
XD3-2200-162 Q21 - 504
XD3-2200-222 Q11 - 508
XD3-2300-142 Q21 - 505
XF2-2506-164 Q12 - 12
XF2-3504-064 Q12 - 34
XF2-3508-564 Q12 - 9
XF2-3509-595 Q11 - 9
XF2-3808-260 Q01 - 16
XF9-0430-000 Q21 - 12
XF9-0603-000 Q20 - 4
XG3-6012-405 Q21 - 10
XG3-8016-505 Q12 - 35
XG3-8016-505 Q21 - 11
XG3-8016-505 Q31 - 32
XG9-0407-000 Q31 - 30
XG9-0407-000 Q33 - 29
XG9-0453-000 Q11 - 7

XH9-0101-020 Q31 - 24
XH9-0101-020 Q33 - 24
XZ9-0520-020 Q02 - 18
1-3





Paper Folding Unit-D1

Paper Folding Unit-D1
F26-7105-000





Contents
QA ASSEMBLY LOCATION DIAGRAM ...................................................................2-1
Q01 ATTACHMENT PARTS 1 ...................................................................................2-2
Q02 ATTACHMENT PARTS 2 ...................................................................................2-4
Q03 ATTACHMENT PARTS 3 ...................................................................................2-8
Q10 UPPER COVER ASSEMBLY ...........................................................................2-10
Q11 INTERNAL COMPONENTS 1 ..........................................................................2-12
Q12 INTERNAL COMPONENTS 2 ..........................................................................2-15
Q13 INTERNAL COMPONENTS 3 ..........................................................................2-18
Q20 FOLDER MOTOR ASSEMBLY.........................................................................2-21
Q21 COUPLING ASSEMBLY...................................................................................2-22
Q31 RIGHT GUIDE ASSEMBLY ..............................................................................2-24
Q32 RIGHT INNER GUIDE ASSEMBLY..................................................................2-27
Q33 LEFT GUIDE ASSEMBLY ................................................................................2-28
Q34 LEFT INNER GUIDE ASSEMBLY ....................................................................2-31
Q35 FEED UPPER GUIDE ASSEMBLY ..................................................................2-33
Q36 INNER RIGHT GUIDE ASSEMBLY..................................................................2-35
Q37 LOWER LEFT GUIDE ASSEMBLY ..................................................................2-36





FIGURE QA

ASSEMBLY LOCATION DIAGRAM
UPPER COVER ASSEMBLY

Q10

LEFT GUIDE ASSEMBLY

Q33

COUPLING ASSEMBLY

Q21

FEED UPPER GUIDE ASSEMBLY

Q35

RIGHT INNER GUIDE ASSEMBLY

Q32

FOLDER MOTOR ASSEMBLY

Q20

LOWER LEFT GUIDE ASSEMBLY

Q37

LEFT INNER GUIDE ASSEMBLY

Q34

RIGHT GUIDE ASSEMBLY

Q31

INNER RIGHT GUIDE ASSEMBLY

Q36
2-1



FIGURE Q01

ATTACHMENT PARTS 1
A

A

21

21

6

9
8

7

505

21
8

9
6

4

1

2
504

3

21

5

10
505

8
9

6

501

501
503

503

14

16
20 17

14
12

13

15

502
11

21

21

21

21

21

21

21

18

18

22

505 19

21
2-2



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q01 NPN RF ATTACHMENT PARTS 1

1 FB4-8755-020 1 MOUNT, CASTER

2 FB4-8736-020 1 PLATE, LATCH

3 FB4-8722-000 1 GAP TAPE

4 FB4-8962-020 1 CASTER

5 FC6-5976-000 1 PLATE, GUIDE PRESS, LEFT

6 FA4-6702-020 6 SCREW, HEXAGON

7 FB4-8737-020 1 PLATE,GUIDE PRESS,RIGHT FRONT

8 FC2-6544-000 3 PLATE, SPRING SUPPORT

9 FF3-1637-000 3 ROLLER,PRESSURE

10 FB4-8738-020 1 PLATE, GUIDE PRESS,RIGHT REAR

11 FF5-8481-000 1 PLATE, TENSION

12 FS2-6466-000 1 FLANGE, ROLLER

13 FS2-6559-000 1 ROLLER

14 FS5-3794-000 2 GEAR, 30T/PULLEY, 24T

15 RS5-9057-000 1 SCREW, STEPPED, M3X8

16 XF2-3808-260 1 BELT, TIMING

17 FU6-2309-000 1 SPRING, TENSION

18 FF5-8463-030 2 PLATE, LATCH

19 FF5-8464-000 1 PLATE, PIN

20 FS5-3580-000 1 PULLEY, 24T

21 XA9-0732-000 AR SCREW,RS,M4

22 XA9-0949-000 AR SCREW, RS, M4X10

501 XB1-2400-607 2 SCREW, CROSS-RECESS, FCH

502 XB2-8300-607 1 SCREW, M3X6, S

503 XD2-1100-642 2 RING,E

504 XB3-6401-205 2 SCREW,RS,M4X12

505 XB3-6400-805 AR SCREW,RS,M4X8
2-3



FIGURE Q02

ATTACHMENT PARTS 2
SEE FIGURE Q21

(PI71)
(J805)

(J806D)

(J419)
(J127WH)

(J1126)

(J804D)
(J803D)

(J802)

(J415)

27

502

502

6

8

501

8

8

502

503

503

5

3 504

1

504

20

13

507

506

506
502

7

502

34

502

502

26

502

14

16

24

15

506
504

502

13

12 25
4

22

502

17

10
502

504

502

1

3
504

32

503

29

2

2

3031

9

502

11

502

505

21

502

33

35
2-4



A

A

23
506

28

501

501

28

19

28

18

28
2-5



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q02 NPN RF ATTACHMENT PARTS 2

1 FB4-8245-040 2 LATCH

2 FC2-4347-020 2 SHAFT, LATCH

3 FB4-8804-020 2 SUPPORT, LATCH, RIGHT

4 FC2-4262-000 1 RAIL, SLIDE, UPPER

5 FC2-4278-030 1 PLATE, SLIDE, RAIL, 1

6 FC2-4279-020 1 PLATE, SLIDE, RAIL, 2

7 FC2-4277-020 1 COVER, CABLE

8 XA9-0854-000 8 SCREW,MACH.,TRUSS HEAD,M3X6

9 FB4-8791-000 1 SHAFT, HANDLE

10 FC6-5932-000 2 PLATE, FRAME

11 FL2-3617-000 1 PIN, POSITIONING, LOWER

12 FS1-1451-030 1 BUSHING, POM

13 FS2-1542-000 2 BUSHING

14 FK2-0149-000 1 PHOTO-INTERRUPTER, TLP1253(C6) PI71 J802

15 FS7-2642-000 2 SPRING, COMPRESSION

16 FC2-4264-020 1 PLATE, BLOWER

17 FS9-0064-000 1 LABEL

18 XZ9-0520-020 1 RAIL, SLIDE, 4

19 FC2-4261-000 1 RAIL, SLIDE, LOWER

20 FB5-9214-020 1 COVER, FRONT INNER

21 FL2-3616-000 1 PIN, POSITIONING, UPPER

22 FB3-0123-030 1 HOLDER, SWITCH

23 FC2-4358-030 1 PLATE, SUPPORT, 2

24 FM2-5789-000 1 CABLE, FOLDER FRAME REAR J126,415,419,802,803D,8
04D,806D,127WH

25 FS5-9216-020 2 SCREW, STEPPED, M4X6

26 WC4-5250-000 1 MICROSWITCH SW71 J805

27 XA9-0892-000 2 SCREW,MACH.,TRUSS HEAD,M4X6

28 XA9-0687-000 16 SCREW,MACH.,TRUSS HEAD,M4X8

29 FB4-8246-050 1 PLATE

30 FU5-8947-000 1 LABEL
2-6



31 FU5-8951-000 1 LABEL

32 FC6-6177-000 1 PLATE, POSITIONING, REAR

33 FL2-3635-000 1 PLATE, POSITIONING, UPPER

34 XA9-1450-000 AR SCREW, TP, M4X6

35 FS9-0065-000 1 LABEL

501 XB6-2400-609 4 HEX SOCKET SCREW

502 XB6-7400-609 AR SCREW, MACHINE M4X6

503 XB6-7401-009 2 SCREW, MACHINE M4X10

504 XD2-1100-642 4 RING,E

505 XB1-2400-607 2 SCREW, CROSS-RECESS, FCH

506 XB6-7400-809 6 SCREW, MACHINE M4X8

507 XB1-2400-609 1 SCREW,NACH.,TRUSS HEAD,M4X6

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-7



FIGURE Q03

ATTACHMENT PARTS 3
(J1109L)

(J1109L)

(SL71)

A

A

7

9

502

502

501

501

501

502
501

501

1

8

504

504

5

4

2
3

2
3

2
3

503

10

12

6

11

505

505505
2-8



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q03 NPN RF ATTACHMENT PARTS 3

1 FB4-8300-000 1 LEVER, SOLENOID

2 FB4-8299-000 3 LEVER

3 FB4-8301-000 3 ROLLER

4 FB4-8327-000 1 HOLDER

5 FB4-8331-000 1 SPRING, TORSION

6 FB4-8335-000 2 FORM RUBBER

7 XA9-1469-000 1 SCREW, RS, M3X6

8 VS1-7440-003 1 CONNECTOR, SNAP TIGHT J1109L

9 FB4-8330-000 1 SPRING, GROUNDING

10 FH7-5876-020 1 SOLENOID, DC24V SL71 J1109L

11 FB4-8326-000 1 SWITCHING SHAFT

12 FB4-8308-000 1 RUBBER, STOP

501 XD2-1100-322 5 RETAINING RING (E-TYPE)

502 XD3-1160-162 3 PIN, SPRING M1.6 X 16

503 XD3-1300-162 1 PIN, SPRING

504 XB1-2300-409 5 SCREW, MACHINE M3X4

505 XB4-5400-809 3 SCREW,P,M4X8
2-9



FIGURE Q10

UPPER COVER ASSEMBLY
(J805)

(PI72)
(J801)

(J801)

(J805) (J803L)
(J804L)

(SW71)

(J803LH)

505

505

505

4

503

505

505

505

505

505

3

503
504

504

502

2

503

1

501
9

7 5

10

8

6

11 12

14

13

15

503
2-10



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q10 FM2-6504-000 1 UPPER COVER ASSEMBLY

1 FC6-5989-000 1 PLATE, UPPER PANEL POSITION

2 FB4-8978-020 1 LATCH, MAGNET

3 FB4-8984-020 1 DAMPER UNIT

4 FC2-4291-020 1 MOUNT, DAMPER

5 FC2-4309-020 1 PLATE, SWITCH

6 FC6-5986-000 1 PANEL, TOP

7 FS1-9078-020 2 SCREW,STEPPED,M4

8 FS4-2463-000 1 SPRING, TENSION

9 WC4-5251-000 1 MICROSWITCH SW71 J805

10 FK2-0149-000 1 PHOTO-INTERRUPTER, TLP1253(C6) PI72 J801

11 FM2-6416-000 1 CABLE, UPPER COVER J801,805,803L,804L

12 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK J803LH

13 FC2-4343-000 1 SHAFT, DAMPER, 1

14 FC2-4344-000 1 SHAFT, DAMPER, 2

15 FC2-4345-000 1 SHAFT, HINGE

501 XB1-2301-209 1 SCREW, MACHINE M3X12

502 XB6-7300-609 2 SCREW, MACH,PAN HEAD, M3X8

503 XB6-7400-609 12 SCREW, MACHINE M4X6

504 XD2-1100-502 2 RETAINING RING (E-TYPE)

505 XD2-1100-642 8 RING,E
2-11



FIGURE Q11

INTERNAL COMPONENTS 1
E
E

C

F

B
A

F

D

D

C

A

B

SEE FIGURE Q31

501
19

20
18

18
27

503

21

503

502

5
4

5

504

22 508
5047

8

13

506

7504

514 9

504
22

508

504
7

504 7

10

508

17
15 28 509

24

514
505

25

2

2 26

514
505

17
14

7
504

7

504

11

3
514 505

514
16

504
15

508

11
15

508

6

514
505

5
4

5

514
3

23

30

7
504

8

504
7

12

514

507

1

30

30

30

30

30

30

513

513

507

510
29

29
510

511

512
2-12



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q11 NPN RF INTERNAL COMPONENTS 1

1 FF3-2309-000 1 ARM, DOOR, REAR

2 FB4-8785-030 2 COVER, PCB

3 FC2-4302-020 2 PLATE, ARM

4 FS7-2644-030 2 SPRING, COMPRESSION

5 FB5-9282-020 4 WASHER

6 FC6-5982-000 1 ROLLER, 1

7 XG9-0453-000 8 BEARING, BALL, 6902ZZNR, NSK

8 FF3-1638-000 2 PIN, GUIDE

9 XF2-3509-595 1 BELT, TIMING

10 FB5-9270-020 1 ARM, PRESSURE, REAR

11 FA4-2285-000 2 PULLEY, RELEASE

12 FA4-2286-020 1 ARM, COMPRESSION, FRONT

13 FA4-2287-020 1 ARM, COMPRESSION, REAR

14 FC2-4354-020 1 ARM, PRESSURE, FRONT

15 FU3-0010-000 3 GEAR, 40T

16 FC6-5983-000 1 ROLLER, 2

17 FA4-2313-000 2 SPACER,  15

18 FA4-2332-000 2 SPACER, GEAR

19 FS1-3159-000 1 PULLEY, 12T

20 FS2-0388-000 1 GEAR, 20T

21 FS5-6324-000 1 ROLLER

22 FS1-3162-000 2 PULLEY, 24Z (1)

23 FF3-2308-000 1 ARM, DOOR, FRONT

24 FC6-5984-000 1 ROLLER, 3

25 FC6-5987-000 1 PANEL, FRONT

26 FC6-5988-000 1 PANEL, REAR

27 FU3-0013-000 1 GEAR, 20T

28 FC7-1686-000 2 COVER, FRONT, 2

29 FA6-0838-000 2 SPACER

30 XA9-1450-000 AR SCREW, TP, M4X6

501 XD1-1106-235 1 WASHER,COP
2-13



502 XD2-1100-402 1 RETAINING RING (E-TYPE)

503 XD2-1100-502 2 RETAINING RING (E-TYPE)

504 XD2-3100-152 10 RETAINING RING (C-TYPE)

505 XD1-1108-225 4 WASHER,COP

506 XB6-7500-609 3 SCREW, TP, M5X6

507 XB7-2100-409 2 NUT, HEX M4

508 XD3-2200-222 5 PIN

509 XB1-2300-609 2 SCREW, MACHINE M3X6

510 XB1-2401-609 2 SCREW, MACHINE M4X16

511 XB1-1403-005 1 SCREW,MACH.,PAN HEAD,M4X30

512 XB1-1403-506 1 SCREW,MACH.,PAN HEAD,M4X35

513 XB6-7400-609 AR SCREW, MACHINE M4X6

514 XD2-1100-642 8 RING,E

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-14



FIGURE Q12

INTERNAL COMPONENTS 2
SEE FIGURE Q35

(J391WH)

(J392)

(J806L)

(SL71)

42

2

3

4

5

501

44 15

504 38
38

44

44

44

44

27

17

24

40

22

36
502

505

44

44
44

505

38

38

3150633

32

504

504504

34
35

505

18
503

18
503

92837

44

29
26

501

8

506

1213
14

501
44

21
501

25
26

501

505
35

44

44

7
44

6

1

507

44

16

501
20

19
18

44
10

501
41

501

30
506

39

23

11

43
2-15



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q12 NPN RF INTERNAL COMPONENTS 2

1 FB4-8758-030 1 MOUNT, ACULIDE, REAR

2 FC2-5100-000 1 KNOB

3 FC6-5990-000 1 PLATE, KNOB INNER

4 FB4-8793-020 1 PLATE, KNOB INNER, 2

5 FB5-9277-000 1 SPRING, TORSION

6 FB4-8756-030 1 PLATE, FRONT SUB

7 FB4-8776-020 1 PLATE, FRONT SUB, 2

8 FB4-8791-000 1 SHAFT, HANDLE

9 XF2-3508-564 1 BELT, TIMING

10 FF3-1642-020 1 MOUNT, PULLEY

11 FS1-3163-000 1 PULLEY, 24Z (2)

12 XF2-2506-164 1 BELT, TIMING

13 FS2-0387-000 1 GEAR, 40T

14 FS2-6560-000 1 ROLLER

15 FS5-9213-020 2 SCREW, STEPPED, M4X7

16 FF5-8573-000 1 MOUNT, PULLEY, A

17 FF5-8562-000 1 PIN, PLATE, FRONT

18 FS1-3159-000 3 PULLEY, 12T

19 FS2-0388-000 1 GEAR, 20T

20 FA4-2332-000 1 SPACER, GEAR

21 FC2-6548-000 1 BUSHING

22 FC2-4268-010 1 ROLLER, PRESSURE

23 FF6-1233-000 1 HOLDER, LATCH LOCK, REAR

24 FA4-2275-020 1 ARM,INLET SOLENOID

25 FF6-1236-000 1 PLATE, TENSIONER

26 FS2-6438-000 2 ROLLER, TENSIONER

27 FF5-8563-000 1 PIN, PLATE, REAR

28 RA1-2483-000 1 FLANGE, PULLEY

29 FF5-8571-000 1 MOUNT, 2ND FOLDING ROLLER

30 FS1-1376-000 1 BUSHING, POM

31 FS1-1433-000 1 BUSHING
2-16



32 FF6-1170-000 1 SOLENOID UNIT, 24VDC SL71

33 FS7-2137-000 1 SPRING, TENSION

34 XF2-3504-064 1 BELT, TIMING

35 XG3-8016-505 2 BALL BEARING, NSK, F688ZZ

36 FS4-0434-000 1 GEAR, 20T

37 FS1-1187-000 1 BUSHING

38 FA4-6702-020 8 SCREW, HEXAGON

39 FM2-5790-000 1 CABLE, FOLDER DRAWER MAIN 392,806L,391WH

40 FC6-6013-000 1 GUIDE, FEEDER EXIT

41 FS7-0390-000 1 GEAR, 40T

42 FB5-9184-000 2 SCREW, M4X6

43 FM2-5715-000 1 FOLDER DRIVER PCB ASSEMBLY

44 XA9-1450-000 AR SCREW, TP, M4X6

501 XD2-1100-502 AR RETAINING RING (E-TYPE)

502 XD3-2200-122 1

503 XD3-2200-142 2 PIN, PARALLEL

504 XB6-7300-409 3 SCREW, MACHINE, M3X4

505 XD2-1100-642 3 RING,E

506 XD2-1100-322 3 RETAINING RING (E-TYPE)

507 XB6-7400-609 AR SCREW, MACHINE M4X6

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-17



FIGURE Q13

INTERNAL COMPONENTS 3
D

D

C

C

A

B

B

A

SEE FIGURE Q32

SEE FIGURE Q36

SEE FIGURE Q34

SEE FIGURE Q33

SEE FIGURE Q37

(J1100D)

(J1109D)

(J1108D)

(J1104D)

(J1102D)

(J393)

(J1106D)

(J394)

(J1102DH)

(J1104DH)

(J1100DH)

6

506

505

505

8

11

115

18
5

3

9

9

28
2

28

1

1

28

28

28

23

19
21

28

28
10

20

23

22
506

30

27

5
18

5

24

7

28

1
28

28

28
1

28
13

504

28

504

502

28

28
12

4

28

504
25

2

504

504
504

504

504

504

28
501

15
16

14
17

26

28

28

29

29
2-18



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q13 NPN RF INTERNAL COMPONENTS 3

1 FF1-6572-000 6 PIN

2 FF1-6573-000 2 CLAW

3 FB5-9217-030 1 COVER, SOLENOID

4 FF6-1232-000 1 HOLDER, LATCH LOCK, FRONT

5 FA2-5970-040 4 SCREW, STEPPED

6 FC2-4284-040 1 COVER, MOTOR

7 FC2-4248-030 1 GUIDE, DELIVERY, RIGHT LOWER

8 FM2-6417-000 1 CABLE, DRIVER CONNECTOR
J393,394,1100D,1102D,1
104D,1106D,1108D,1109
D

9 FC6-6009-000 2 ARM, COUPLING

10 FA4-2281-000 1 SPRING, LEAF, REAR

11 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK J1100DH,1104DH

12 FF6-1236-000 1 PLATE, TENSIONER

13 FS2-6438-000 1 ROLLER, TENSIONER

14 FA4-2332-000 1 SPACER, GEAR

15 FS1-3159-000 1 PULLEY, 12T

16 FS2-0388-000 1 GEAR, 20T

17 FS5-6324-000 1 ROLLER

18 FC6-6006-000 2 STOP, GUIDE

19 FC6-6007-000 1 PLATE, GUIDE COUPLING, FRONT

20 FC6-6008-000 1 PLATE, GUIDE COUPLING, REAR

21 FA4-2290-000 1 SPRING, LEAF, FRONT (SUS)

22 FA4-2362-020 1 COVER, SOLENOID (2)

23 FS1-9076-020 2 SCREW, STEPPED, M4

24 FM2-6503-000 1 INNER LEFT GUIDE UNIT

25 FC2-6548-000 1 BUSHING

26 FB4-8968-020 1 COVER, SENSOR, 3

27 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK J1102DH

28 XA9-1450-000 AR SCREW, TP, M4X6

29 XA9-0265-000 2 SCREW, W/TOOTHED WASHER, (S)

30 XA9-0192-000 2 SCREW, M4X6
2-19



501 XD1-1106-235 1 WASHER,COP

502 XD2-1100-402 1 RETAINING RING (E-TYPE)

504 XD2-1100-502 9 RETAINING RING (E-TYPE)

505 XD1-4200-402 2 WASHER, TOOTHED LOCK, M4

506 XB1-2400-606 AR SCREW, MACHINE M4X6

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-20



FIGURE Q20

FOLDER MOTOR ASSEMBLY
FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q20 FG6-7574-000 1 FOLDER MOTOR ASSEMBLY

1 FA5-5377-000 1 PULLEY

2 FS2-3819-000 1 PULLEY

3 FF6-1237-000 1 MOTOR M71 J1093F

4 XF9-0603-000 1 BELT, TIMING

501 XB1-2400-609 6 SCREW,NACH.,TRUSS HEAD,M4X6

502 XD2-1100-642 1 RING,E

(M71)

(J1093F)

501

502

1

2

4

3

501
2-21



FIGURE Q21

COUPLING ASSEMBLY
505
1

503

2

11

11

503

504

7

8

5

9

503

11
502

506
6

502

10

10

12

502

502

501

504

4

3

503

13

14

15

503

15
2-22



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q21 FM2-6507-000 1 COUPLING ASSEMBLY

1 FA6-8230-000 1 COUPLING

2 FA6-8304-000 1 WASHER,SPRING

3 FS4-2168-000 1 SPRING,COMPRESSION

4 FS7-2138-000 1 SPRING, TENSION

5 FL2-3621-000 1 PLATE, SWING

6 FS2-3470-000 1 PULLEY, 20T

7 FS2-3745-000 1 PULLEY, 40T

8 FS2-6561-000 1 WASHER, PLAIN

9 FS3-0641-000 1 GEAR, 30T

10 XG3-6012-405 2 BALL BEARING, NSK MF126ZZ

11 XG3-8016-505 3 BALL BEARING, NSK, F688ZZ

12 XF9-0430-000 1 BELT, TIMING, FLAT

13 FC6-6205-000 1 SHAFT, COUPLING

14 FC6-6186-000 1 SHAFT, SWING

15 FS5-6488-000 2 WASHER

501 XB6-7400-609 3 SCREW, MACHINE M4X6

502 XD2-1100-502 4 RETAINING RING (E-TYPE)

503 XD2-1100-642 5 RING,E

504 XD3-2200-162 1

505 XD3-2300-142 1 PIN, DOWEL

506 XD3-2200-082 1 PIN, PARALLEL
2-23



FIGURE Q31

RIGHT GUIDE ASSEMBLY
A

A

(J1096L)

(J1095)

(J1097)

(PI76)

(PI77)
(J1095)

(J1097)

503

1

7

505
20

508

10

19
6

8
29

29
32

32

505
19

503

506

506

503
503

22

22

15

25
14

14

3

2

503

12

11

501

26

504

503

504

16

17

27
23

504
507

509
24

504
21

34

13

31
5

4
36

30
504

18
23

504

21
507

503

503

17

504

502
9

502

28

504

510
510

33

35
2-24



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q31 FM2-6494-000 1 RIGHT GUIDE ASSEMBLY

1 FA1-4842-030 1 ELIMINATOR

2 FA3-7418-000 4 SPRING, ROLLER HOLDER

3 FA3-7419-000 4 ROLLER

4 FB4-8766-000 1 ROLLER, FEEDER HOLDING

5 FB5-9222-020 1 ROLLER, FEEDER INLET

6 FC2-4269-000 1 ROLLER, PRESSURE

7 FC2-4282-020 1 PLATE, ELIMINATOR

8 FB4-8784-020 1 ARM, PRESS ROLLER

9 FB5-9281-020 1 LATCH, RIGHT GUIDE, FRONT

10 FC2-4295-020 1 ARM, ROLLER, RIGHT

11 FC2-4333-000 1 HANDLE, GUIDE

12 FM2-6414-000 1 CABLE, RIGHT GUIDE J1095,1097,1096L

13 FL2-3618-000 1 GUIDE, FEEDER INLET

14 FB5-9275-020 2 SPRING, TORSION

15 FC2-1249-000 1 FLAG, SENSOR

16 FS1-1187-000 1 BUSHING

17 FS1-1213-000 2 BUSHING

18 FS1-1435-000 1 BUSHING,6

19 FS1-9076-020 4 SCREW, STEPPED, M4

20 FS4-0434-000 1 GEAR, 20T

21 FS2-0386-000 2 GEAR, ROLLER, 20T

22 FK2-0149-000 2 PHOTO-INTERRUPTER, TLP1253(C6) PI76,77 J1095,1097

23 FS4-2465-000 2 SPRING, TENSION

24 XH9-0101-020 1 SHEET, RUBBER

25 FC6-6010-000 1 FLAG, SENSOR

26 FA4-2340-000 1 SPRING, TORSION, REAR, LATCH

27 FB5-9271-000 1 BALL BEARING, NSK MR106ZZ1MC4E

28 FC2-6542-020 1 LATCH, FRONT, GUIDE

29 FS7-2641-000 2 SPRING, TENSION

30 XG9-0407-000 1 BEARING, BALL, UGF106P12ZZD4ML

31 FB5-9206-020 1 GUIDE, RIGHT, 2
2-25



32 XG3-8016-505 2 BALL BEARING, NSK, F688ZZ

33 FB4-8786-000 1 SHAFT, GUIDE LATCH, RIGHT

34 FB5-9229-000 1 SHEET, INLET GUIDE

35 FC6-6043-000 1 SPRING, LEAF

36 FU5-8948-000 1 LABEL

501 XB1-2300-606 2 SCREW, MACHINE M3X6

502 XB6-7300-609 4 SCREW, MACH,PAN HEAD, M3X8

503 XB6-7400-609 18 SCREW, MACHINE M4X6

504 XD2-1100-502 8 RETAINING RING (E-TYPE)

505 XD2-1100-642 2 RING,E

506 XD2-2100-202 2 GRIP RING (D=2)

507 XD3-2200-122 1

508 XD3-2200-142 1 PIN, PARALLEL

509 XB1-2300-609 1 SCREW, MACHINE M3X6

510 XD1-1103-132 1

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-26



FIGURE Q32

RIGHT INNER GUIDE ASSEMBLY
FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q32 FM2-6399-000 1 RIGHT INNER GUIDE ASSEMBLY

1 FA3-7418-000 4 SPRING, ROLLER HOLDER

2 FA3-7419-000 4 ROLLER

3 FB5-9275-020 1 SPRING, TORSION

4 FC2-1249-000 1 FLAG, SENSOR

5 FK2-0149-000 1 PHOTO-INTERRUPTER, TLP1253(C6) PI75 J1101

6 FM2-6415-000 1 CABLE, RIGHT INNER GUIDE J1109L,1100L,1101

501 XB6-7400-609 6 SCREW, MACHINE M4X6

502 XD2-2100-202 1 GRIP RING (D=2)

503 XD1-1103-132 1

(PI75)

(J1101)

(J1100L)

(J1109L)

(J1101)

1

2

501

5

6

4

3

501

502

503

503
2-27



FIGURE Q33

LEFT GUIDE ASSEMBLY
(J395)

(J396)
(J1098F)

(J1099)

(PI74)
(J1099)

503
20

502

710

23

18

28

503

27

502

507 21

22
13 12

503
505

14
506

16

504

1

2

18
503

6

5

503

501
24

503

503

505

508

21
19

15

29

502

25

3

502

9

31

8

503

4

503

17
503

26

508

508

11

502

32

30

502

50315

503
2-28



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q33 FM2-6497-000 1 LEFT GUIDE ASSEMBLY

1 FA4-2336-020 1 SHAFT, HANDLE

2 FB5-9223-020 1 ROLLER, FEEDER OUTLET

3 FB4-8771-020 1 COVER, LEFT GUIDE, 2

4 FB4-8796-020 1 LATCH, LEFT GUIDE, FRONT

5 FB4-8797-020 1 LATCH, LEFT GUIDE, REAR

6 FB4-8798-000 1 SPRING, TORSION

7 FA4-2371-000 1 ELIMINATOR, STATIC CHARGE

8 FL2-3643-000 1 COVER, LEFT GUIDE

9 FC2-4310-000 1 PLATE, REFLECTOR

10 FC6-5992-000 1 PLATE, STOPPER

11 FC2-4333-000 1 HANDLE, GUIDE

12 FB5-9275-020 1 SPRING, TORSION

13 FC6-6010-000 1 FLAG, SENSOR

14 FA4-2332-000 1 SPACER, GEAR

15 FE9-0089-000 2 ROLLER, SIDE SUPPORT

16 FS7-0391-000 1 GEAR, 20T

17 FS1-1187-000 1 BUSHING

18 FS1-1213-000 2 BUSHING

19 FS1-1435-000 1 BUSHING,6

20 FS2-0386-000 1 GEAR, ROLLER, 20T

21 FS4-2465-000 2 SPRING, TENSION

22 FK2-0149-000 1 PHOTO-INTERRUPTER, TLP1253(C6) PI74 J1099

23 FM2-5793-000 1 CABLE, LEFT GUIDE J395,396,1099.1098F

24 XH9-0101-020 1 SHEET, RUBBER

25 FG2-7911-000 1 LED PCB ASSEMBLY 2

26 FA4-6702-020 1 SCREW, HEXAGON

27 FB5-9271-000 1 BALL BEARING, NSK MR106ZZ1MC4E

28 FB5-9272-000 3 SHEET, LEFT GUIDE

29 XG9-0407-000 1 BEARING, BALL, UGF106P12ZZD4ML

30 FB4-8967-000 1 SHAFT, ONE-WAY ROLLER

31 FU5-8949-000 1 LABEL
2-29



32 FC6-6043-000 1 SPRING, LEAF

501 XB1-2300-609 1 SCREW, MACHINE M3X6

502 XB6-7400-609 5 SCREW, MACHINE M4X6

503 XD2-1100-502 12 RETAINING RING (E-TYPE)

504 XB1-2300-606 2 SCREW, MACHINE M3X6

505 XD3-2200-122 1

506 XD1-1106-226 1 SHIM

507 XD2-2100-202 1 GRIP RING (D=2)

508 XB6-7300-609 7 SCREW, MACH,PAN HEAD, M3X8

FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

2-30



FIGURE Q34

LEFT INNER GUIDE ASSEMBLY
B

B

A

A

(SL74)

(J1103)

(J1102L)

(J1112)

(J1106L) (SL73)
(J1112)

5 16

505

8
4 504

506

501

501
504

504
502

14

10 6

9

7

6

10

503

504

12

502

13

503

12
503

1

2

502

3

11

15
507
2-31



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q34 FM2-6498-000 1 LEFT INNER GUIDE ASSEMBLY

1 FC2-1250-000 1 COVER, SENSOR

2 FA4-2317-000 1 SHEET

3 FM2-6511-000 1 SENSOR PCB ASSEMBLY

4 FF6-1171-000 1 SOLENOID UNIT, DC24V SL74

5 FM2-5794-000 1 CABLE, LEFT INNER GUIDE J1103,1112,1102L,1106L

6 FS2-2265-000 2 SPRING, TENSION (2)

7 FS2-2264-000 1 SPRING, TENSION (1)

8 FA4-2348-020 1 PLATE, ARM

9 FA4-2349-000 N 1 BASE, COMPRESSION

10 FA4-2350-000 N 2 ARM, COMPRESSION ROLLER

11 FA4-2353-000 1 SPINDLE, COMPRESSION ARM

12 FA4-2352-000 2 ROLLER   18

13 FA4-2355-000 1 SPRING, TORSION, FRONT   (SUS)

14 FA4-2356-000 1 SPRING, TORSION, REAR

15 FA4-2354-000 1 SPINDLE,  18 ROLLER

16 FG6-7991-000 1 SOLENOID UNIT, DC24V SL73 J1112

501 XB1-2300-409 4 SCREW, MACHINE M3X4

502 XB1-2300-609 3 SCREW, MACHINE M3X6

503 XD2-1100-242 3 WASHER, RETAINING

504 XD2-1100-502 4 RETAINING RING (E-TYPE)

505 XD2-2100-302 1 GRIP RING MD3 (SUS)

506 XB6-7400-609 4 SCREW, MACHINE M4X6

507 XB4-7300-609 2 SCREW, TAP, BINDING HEAD, M3X6
2-32



FIGURE Q35

FEED UPPER GUIDE ASSEMBLY
2

1

2

4

1

501

501

501

502

4

502

503

503

503

503

6

3

5

7

501
2-33



FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q35 FM2-6499-000 1 FEED UPPER GUIDE ASSEMBLY

1 FB4-8977-000 8 SPRING, ROLLER HOLDER

2 FA3-7419-000 8 ROLLER

3 FC2-5100-000 1 KNOB

4 FB4-8978-020 2 LATCH, MAGNET

5 FB5-9184-000 2 SCREW, M4X6

6 FU5-8950-000 1 LABEL

7 FU5-8946-000 1 LABEL

501 XB6-7400-609 12 SCREW, MACHINE M4X6

502 XB6-7300-609 4 SCREW, MACH,PAN HEAD, M3X8

503 XD1-1103-132 1
2-34



FIGURE Q36

INNER RIGHT GUIDE ASSEMBLY
FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q36 FM2-6501-000 1 INNER RIGHT GUIDE ASSEMBLY

1 FK2-0149-000 1 PHOTO-INTERRUPTER, TLP1253(C6) PI73J1105

2 FC2-1249-000 1 FLAG, SENSOR

3 FM2-6413-000 1 CABLE, INNER LEFT GUIDE J1105,1104L,1108L

4 FM2-6502-000 1 SOLENOID SL72

5 FB5-9275-020 1 SPRING, TORSION

501 XB6-7400-609 6 SCREW, MACHINE M4X6

502 XD2-2100-202 1 GRIP RING (D=2)

(PI73)
(J1105)

(SL72)

(J1108L)

(J1104L)

(J1105)

A

A

1

5
2

4

3

501
501

502

501
2-35



FIGURE Q37

LOWER LEFT GUIDE ASSEMBLY
FIGURE 
& KEY 

NO.

PARTS 
NUMBER

R
A
N
K

Q'TY DESCRIPTION SERIAL NUMBER/
REMARKS

S
V
C

Fig.Q37 FM2-6411-000 1 LOWER LEFT GUIDE ASSEMBLY

1 FG2-7912-000 1 PHOTOTRANSISTOR PCB ASSEMBLY,2

2 FM2-5792-000 1 CABLE, LOWER LEFT GUIDE J397-
399,1093F,1094F,1096D

3 VS1-7177-006 1 CONNECTOR, SNAP TIGHT, BK J1096DH

4 FM2-6493-000 1 SOLENOID SL75

501 XB6-7400-609 5 SCREW, MACHINE M4X6

(SL75)

(J1094F)

(J1093F)

(J1096D)

(J397)

(J398)

(J399)

(J1096DH)

1

4

501

3

2

501
501

501
2-36



Prepared by
CANON INC.

OIP HFE Promotion Center




	Paper Folding Unit-D1
	Paper Folding Unit-D1
	Paper Folding Unit-D1
	FIGURE QA
	FIGURE Q01
	FIGURE Q02
	FIGURE Q03
	FIGURE Q10
	FIGURE Q11
	FIGURE Q12
	FIGURE Q13
	FIGURE Q20
	FIGURE Q21
	FIGURE Q31
	FIGURE Q32
	FIGURE Q33
	FIGURE Q34
	FIGURE Q35
	FIGURE Q36
	FIGURE Q37



